Reprinted from

BIOLOGICAL PHOSPHATE REMOVAL
FROM WASTEWATERS

Edited by

R. RAMADORI

PERGAMON PRESS

OXFORD - NEW YORK - BEIJING - FRANKFURT
SAO PAULO - SYDNEY - TOKYO - TORONTO

1987



PHOSTRIP® PROCESS — A VIABLE
ANSWER TO EUTROPHICATION OF

LAKES AND COASTAL SEA WATERS IN
ITALY

G. V. Levin* and U. Della Sala**

*Biospherics Inc., 4928 Wyaconda Road, Rockville, MA 20852, U.S.A.
** Foster Wheeler Italinna — Fosweco Division, Via Vittor Pisani 25, 20124 Milan,
Italy

ABSTRACT

The role of wastewater nutrients in eutrophication was recognized in the 1940's. Until the mid-1970',
the only means for removing wastewater phosphate, the nutrient generally thought to offer the best
control measure, was chemical precipitation. The successful, full-scale demonstration at Seneca Falls,
[...]
sludge treatment. However, a portion of the return activated sludge is routed through the Stripper Tank
where it undergoes anaerobic detention. During the anaerobic detention, the sludge releases dissolved
phosphate which is mechanically distributed throughout the liquid volume. About half of the released
phosphate is carried away in the supernatant from the Stripper Tank. Typically, the supernatant is dosed
with lime, subjected to a brief mixing period and pumped back to the primary clarifier where the
precipitating phosphate settles. The subnatant sludge from the Stripper Tank is conveyed to meet the
direct return activated sludge and both join the primary clarifier effluent in discharging into the aeration
basin. After a period of conditioning in the anaerobic/aerobic cycling administered by the PhoStrip
process, sludge microorganisms induce enzymic activity which enables them to absorb essentially all of
the dissolved phosphate in the mixed liquor during the aeration period. The mixed liquor flows to the
secondary clarifier where the sludge settles leaving a low phosphate supernatant for discharge as final
effluent or further treatment as the case may be. Activated sludge normally wasted from the subnatant
stream of the secondary clarifier is now rich in intracellular phosphate.



A viable answer to eutrophication 251

Influent ' 2 Effluent

|
(sl

Primary Sludge | |

\

Phosphate-Rich
I [ Waste Activated Sludge

|
Phosphate-rich e ° J
Supernatant KEY
o — — Sludge

Wastewater
Primary Clarifier
Aeration Tank
Secondary Clarifier
Stripper Tank
Mixing Tank

Lime Storage

(o SRV, IF VI S

Fig. 1. Standard PhoStrip flow process design

Thus, the PhoStrip process provides two sinks for phosphorus removal: 1. the precipitation of phosphate
from the Stripper Tank supernatant, and 2. the wasting of phosphorus-rich activated sludge from the
secondary clarifier. Approximately two-thirds of the phosphorus removed from wastewater is
precipitated from the Stripper Tank supernatant in normal operation. Lime is the precipitant of choice
because of its very high efficiency under the supernatant conditions of high phosphate concentration and
small flow volume. The remaining third of the phosphorus is removed with the waste biological sludge.
Control of PhoStrip operating conditions permits the proportions of phosphorus removed through these
two sinks to be varied considerably in accordance with the objectives of particular plants.

In the PhoStrip process, process streams from thickeners, digesters and other unit operations are
returned to the head of the wastewater treatment plant. Capacity of the microorganisms to take up
wastewater phosphate is sufficient to remove the influent wastewater phosphate plus the phosphate
present in these process streams.

The PhoStrip process may be designed as part of a new wastewater treatment plant without impacting
other plant objectives. It is completely compatible with any mode of activated sludge including
conventional, plug or mixed flow; tapered feed; step feed; contact; air or high purity oxygen.
Alternatively, the PhoStrip process can be retrofit to existing plants. Frequently, a spare clarifier, or
other tank, can be converted to the Stripper Tank and the addition of pumps, piping and controls can
complete the installation.

The PhoStrip process has been operated with mixed liquor suspended solids ranging from 1 to 10 hours.
Successful operating experience includes, but is not limited to: influent BOD values ranging from 70
mg/L to 300 mg/L; influent phosphorus concentrations ranging from 3 mag/L to 20 mg/L; wastewater
temperatures ranging from 7 °C to 30 °C; and secondary clarifier NO,/NO.-N coneentrations ranging
from 1 mg/L to 30 mg/L. Any F/M ratio or P/BOD ratio suitable for the activated sludge process will
also permit fully efficient operation of the PhoStrip process. Under each set of the above conditions, the
process has produced an effluent containing 1.0 mg/L, or less, total P.



252 G. V. LEVIN and U. D. SALA

For eutrophication situations in which denitrification might be desired, the PhoStrip process may offer
an ancillary benefit. Observations incidental to pilot full-scale PhoStrip process operation have shown
total nitrogen removals ranging from 30 to 70 percent. The PhoStrip Stripper Tank processes only 15 to
3spercent of the total wastewater flow. Thus, the data indicate that denitrification activity continues
after the anaerobic microorganisms are returned to the aeration basin, at least for some limited period.
In a more formal study (Drnevich and Matsch, 1978), directed at achieving denitrification by a minor
modification to the PhoStrip sidestream, this denitrification capability was confirmed. Experimental
results led to the conclusion that modification of the PhoStrip system for nitrogen removal could result
in 90 percent nitrogen removal efficiencies without a significant increase in total cost.

STATUS OF BIOLOGICAL PHOSPHORUS REMOVAL TECHNOLOGY

Since the appearance of the PhoStrip process, a variety of other biological phosphorus removal processes
has been developed. All biological phosphorus removal processes fall into two catedories: "sidestream”
processes and "fullstream" processes. Sidestream processes, as previously indicated, are those in which
all or part of the secondary return sludge is subjected to anaerobiosis in a zone or in a separate tank. The
zone may include the sludge volume of the secondary clarifier, the primary clarifier, or other structures.
In practice, a separate Stripper Tank is preferred. The common feature of all variations of the
sidestream process is that only return sludge is treated anaerobically. All sidestream methods for
biological phosphorus removal fall within the patented PhoStrip process technology.

All other methods for the biological removal of phosphorus apply anaerobic conditions to the entire
mixed liquor flow of the activated sludge process, hence the name "fullstream'. This difference has
economic consequences. Phosphate uptake requires no change in standard secondary treatment aeration
no matter which biological process for phosphorus removal is used. However, with respect to phosphate
release the situation changes. This is shown in Figure 2 which compares the retention tank volumes
required to provide equal release (anaerabic) treatment to organisms in mixed liquor (fullstream
methods) compared to the tankage required for equal anaerobic retention of the same mass of organisms
in sludge (sidestream method). For example, to provide eight hours of anaercbic retention time for a
fullstream method with 50 percent return activated sludge requires tankage equal to 50 percent of the
volume of the daily wastewater influent. In the sidestream method, this same amount of anaerobiosis is
provided by less than 10 percent of the volume of the daily influent, representing a five-fold reduction in
the tankage required for phosphorus removal.

In contrast to the sidestream process, fullstream biological phosphorus removal processes as illustrated
in Figure 3, effect phosphorus removal only through sludge wasting which is in turn coritrolled by the
organic load (sludge age) at which the activated sludge system is operated. Therefore, these processes

do not offer the possibility of indipendent control of phosphorus and BOD removal mechanisms.

- + RAS=10Q
——— Fulistream Methods P

—— PhoStrip Modes Va  RAS=07Q

B8 588388

3

Required Tankage
(Vol. aa Percent of Design Dally Flow]

o

o

1 2 3 4 5 6 7 8 8 101N 12
Anasrobic Detention Timae (hours)

Fig. 2. Comparison of tankage required for equal anaerobic
detention of sludge by fullstream and PhoStrip process



A viable answer to eutrophication 253

Clarifier
Influent or
Primary Effluent ] Effluent
’ Anaerobic Oxic
i 1
L 1 +-
Sludge Recycle *
Source: see Reference Emerging Technology, Waste Activated Sludge
u.S. EPA (Phosphorus-Rich)

Fig. 3. Fullstream biological phoshorus removal
Process flow diagram

Fullstream biological phosphorus removal processes may combine phosphorus and nitrogen removal.
Additional tankage is then provided, as seen in Figure 4, to accomodate denitrification.

Internal Recycle

Influent -—-————E 2 3 4 5 Effluent

Sludge Recycle Waste Activated

Sludge
1 Anaerobic (Phosphorus-Rich)
Z Anoxic (Denitrification) :
3 Aeration (Nitrification) Source: see Reference Emerging Technology,
4 Anoxic U.S. EPA
5 Re - geration
6 Clarifier

Fig. 4. Fullstream biological phosphorus removal with nitrification -
- denitrification process flow diagram

In a study (Weston, Inc., 1983) on biclogical phosphorus removal sponsored by the USEPA, PhoStrip alone
was credited with consistently achieving total phosphorus effluent concentrations of 1.0 mg/L or less.
For wastewater treatment plants with average flows above 5 MGD and with influent TP concentrations
of 5.0 mg/L or greater, PhoStrip was the favored choice among bioclogical and chemical methods. The
report cites that the high-phosphate biological sludge produced by the fullstream biological phosphorus
removal processes is unstable, leaks phosphate, and must be chemically conditioned prior to disposal to
prevent solubilized phosphorus from being reintroduced into the plant. If cost of this chemical treatment
is included as recommended by the USEPA, the comparison of methods shows the sidestream process to
beeven more favorable.

OPERATING DATA

Fifteen municipal PhoStrip process plants have now been constructed or are under contract. In addition,
more than fifteen pilot plants have been operated. The sites include all regions of the U.S. and
installations in central Europe. The plants encompass a wide range of activated sludge modes and
climates. In no instance has an operating fullscale or pilot plant failed to demonstrate sustained capability
to produce an effluent containing 1.0, or less, mg/L total phosphorus. This has been achieved despite the
large ranges of operating conditions and wastewater qualities described earlier in this report. For the
purposes of this paper, recent operating data were solicited from diverse municipal PhoStrip process
plants, as shown in the following sections.



254 G. V. LEVIN and U. D. SALA

Howard County, MD (Little Patuxent)

The sewage treatment works include two-stage air activated sludge plant with primary clarification,
twin PhoStrip Stripper Tanks with lime dosed supernatant pumped to reactor/clarifiers for disposal on
sludge drying beds, second stage nitrification followed by coagulation, flocculation, filtration,
chlorination, dechlorination and post aeration; gravity and flotation sludge thickening with aerobic
digestion for primary and secondary sludges; all process streams returned to headworks.

For details, refer to the specialized publication of the Division of wastewater treatment, Bureau of
Environmental Services, Department of Public Works, Howard County, MD (U.S.A.).

Table 1 reports the operational phosphorus removal data of the sewage treatment plant.

TABLE 1 PhoStrip Process Record

Little Patuxent Wastewater Treatment Plant - Savage,Maryland
Howard County, Department of Public Works

Q=15 MGD

Official Data - Phosphorus (mg/L) - Daily Samples

PRIMARY SECONDARY FINAL TOTAL P
INFLUENT EFFLUENT EFFLUENT PERCENTAGE
TOTAL P TOTALP ORT.P TOTALP ORT.P REMOVAL

Jan. '85

MAX 14.6 1.3 0.9 1.1 0.9

MIN 6.8 0.2 0.0 0.2 0.0

AVG 10.3 0.6 0.2 0.4 0.2 96.11

Feb. '85

MAX 16.4 3.6 1.3 Z2 1.8

MIN 3.7 0.3 0.2 0.2 0.0

AVG 9.4 1.3 0.5 0.8 0.5 91.48

Mar. '85

MAX 15.4 2.3 1.5 1.2

MIN. ! 0.5 0.1 0.2 0.0

AVG. 9.6 1.0 0.4 0.5 0.2 94.79

Apr. '85

MAX 11.9 0.7 0.2 0.5 0.2

MIN 7.4 0.3 0.0 0.0 0.0

AVG 9.0 0.5 0.1 0.3 0.1 96.66

May '85

MAX 13.7 1.0 0.5 0.5 0.2

MIN 7.4 0.4 0.1 0.2 0.0

AVG 9.4 0.6 0.2 0.3 0.0 96.80

June '85

MAX 9.8 0.8 0.6 0.4 0.3

MIN 6.2 0.2 0.1 0.0 0.0

AVG 8.0 0.4 0.2 0.2 0.1 97.50

July '85

MAX 9.6 1.6 0.9 0.7 0.7

MIN 5.9 0.4 0.1 0.2 0.2

AVG 8.0 0.8 0.5 0.4 0.4 95

Aug. '85

MAX 10.0 1.7 1.4 1.1 0.7

MIN 5.9 0.3 0.1 0.2 0.2

AVG 7.9 0.8 0.4 0.4 0.4 92.40

Sept. '85

MAX 16.6 2.8 2.0 1.3 1.0

MIN 6.6 0.4 0.1 0.2 0.1

AVG 9.4 1 0.6 0.5 0.3 94.68



A viable answer to eutrophication 255

TABLE 1 PhoStrip Process Record (cont'd)

Oct. '85

MAX 14.2 2.3 1.5 1.0 0.9

MIN 6.7 0.3 0.1 0.3 0.1

AVG 8.9 1.0 0.4 0.5 0.3 94.38
Nov. '85

MAX 12.4 1.8 0.6 0.8 0.8

MIN 5.7 0.5 0.0 0.2 0.2

AVG 7/9 1.0 0.2 0.4 0.3 94.93
Dec. '85

MAX 8.5 2.1 1.6 1.2 0.8

MIN 4.9 0.5 0.1 0.2 0.1

AVG 5.8 1.0 0.4 0.5 0.3 91.38
Jan. '86

MAX 11.1 1.6 1.3 15 1.4

MIN 9.3 0.7 0.2 0.3 0.3

AVG 6.8 1a 0.6 0.7 0.6 89.70
Feb. '86

MAX 9.9 1.9 0.9 15 0.9

MIN 6.3 0.5 0.2 0.4 0.0

AVG 7.8 1.1 0.5 0.8 0.5 B9.74
Mar. '86

MAX 15.3 2.0 1.5 1.8 1.6

MIN 5.0 0.7 0.1 0.4 0.3

AVG I 12 0.5 0.7 0.6 90.90
Apr. '86

MAX 13.4 1.9 12 1.5 1.4

MIN 6.0 0.7 0.2 0.3 0.2

AVG 8.5 1:) 0.5 [:7 0.5 91.76
May '86

MAX 14.2 1.9 1.6 1.7 1.6

MIN 5.6 0.4 0.2 0.3 0.2

AVG 7.1 0.9 0.6 0.6 0.6 91.55
July '86

MAX 9.0 21 0.8 0.8 1.6

MIN 4.6 0.3 0.1 0.2 0.2

AVG 5.9 0.7 0.4 0.4 0.5 93.22

Tahoe-Truckee Sanitation Agency, (T.T.S.A.), CA.

The sewage treatment works are based on an advanced wastewater treatment process scheme, including
single stage high-purity oxygen activated sludge plant preceded by influent disinfection and primary
clarification, twin Phaostrip Stripper Tanks with lime dosed supernatant pumped to reactor/clarifiers,
effluent chemically treated, clarified, recarbonatad, filtered and chlorinated, anaerobic digestion
supernatant and all process streams returned to headworks. Influent temperatures are as low as 34°C.
For details, refer to the publication of the T.T.S.A. (R. Svetich, et.al.).

Table 2 reports the operational phosphorus removal data of the sewage treatment plant.

TABLE 2 PhoStrip Process Record

Tahoe-Truckee Wastewater Treatment Plant - Truckee, Calif.
Tahoe-Truckee Sanitation Agency

Q =5MGD

Official Data - Phosphorus (mg/L) - Daily Samples

PRIMARY SECONDARY FINAL TOTAL P
INFLUENT EFFLUENT EFFLUENT PERCENTAGE
TOTAL P TOTAL P ORT.P TOTALP ORT.P REMOVAL

Jan. '86

MAX 8.6 1.20 0.89 0.74 0.51

MIN 5.2 0.28 0.02 0.20 0.08

AVG 6.3 0.48 0.19 0.33 0.16 94.76



256 G. V. LEVIN and U. D. SALA

TABLE 2 PhoStrip Process Record (cont'd)

Feb. '86

MAX 9.10 0.78 0.46 0.58 0.29

MIN 1.9 0.29 0.02 0.20 0.11

MAX 6.1 2.50 2.10 0.89 0.78 Pt
MIN 3.2 0.21 0.02 0.14 0.05

AVG 4.4 0.75 0.53 0.43 0.33 90.22
Apr. '86

MAX 10.4 3.20 2.70 1.00 0.95

MIN 4.2 0.20 0.03 0.10 0.09

AVG 5.4 0.63 0.46 0.40 0.32 92.59
May '86

MAX 8.4 2.90 2.70 0.78 0.60

MIN 3.7 0.23 0.04 0.17 0.10

AVG 5.5 0.70 0.48 0.37 0.29 93.27
June '86

MAX 8.0 0.45 D.14 0.28 0.18

MIN 5.4 0.17 0.02 0.12 0.05

AVG 6.5 0.27 0.07 0.19 0.11 97.07
July '86

MAX 9.7 1.70 0.95 1.01 0.84

MIN 5.5 0.34 0.05 0.20 0.11

AVG 7.8 0.70 0.25 0.43 0.28 94.48
Aug. 'B6

MAX 9.9 2.50 2.80 0.70 0.50

MIN 6.2 0.33 0.05 0.18 0.10

AVG 8.3 0.74 0.27 0.38 0.23 95.42

Reno-Sparks, NV

The sewage treatment works include primary clarification followed by two-stage air activated sludge,
Phostrip process applied to first stage, six Phostrip Stripper Tanks in parallel, lime precipitation of
Stripper supernatant in reactor/clarifiers with sludge pumped to anaerobic digester Digester and sludge
dewatering process streams returned to headworks. Second stage consist of nitrification followed by
chlorination prior to discharge (L.E. Peirana, 1977).

Table 3 reports the operational phosphorus removal data of the sewage treatment plant.

TABLE 3 PhoStrip Process Record

Reno-Sparks Wastewater Treatment Plant - Reno, Nevada
Q = 26 MGD

Official Data - Phosphorus (mg/L) - Daily Samples

PRIMARY FINAL TOTAL P
INFLUENT EFFLUENT PERCENTAGE
TOTAL P TOTAL P ORT.P REMOVAL

July '86

MAX 11.99 0.66 0.47

MIN 8.71 0.20 0.09

AVG 9.71 0.31 0.16 96.80

Aug. '86

MAX 10.97 0.49 0.18

MIN 8.07 0.21 0.10

AVG 9.16 0.28 0.14 96.94

Sept. '86

MAX 10.81 0.65 0.40

MIN 8.31 0.26 0.14

AVG 9.63 0.36 0.18 96.26



A viable answer to eutrophication

TABLE 3 PhoStrip Process Record (cont'd)

Oct. '86